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Summary of Test Result

Report Ref Std. Test ltems Result Remark
Clause Clause (PASS/FAIL)
3.1 15.247(a)(1) Number of Channels Pass -
3.2 15.247(a)(1) Hopping Channel Separation Pass -
3.3 15.247(a)(1) Dwell Time of Each Channel Pass -
3.4 15.247(a)(1) 20dB Bandwidth Pass -
3.4 2.1049 99% Occupied Bandwidth Pass -
3.5 15.247(b)(2) Output Power Pass -
3.6 15.247(d) Conducted Band Edges Pass -
3.7 15.247(d) Conducted Spurious Emission Pass -
38 15.247(d) Radiated Band Edgeg aljd Radiated Spurious Pass i
Emission
3.9 15.207 AC Conducted Emission Pass -
15.203 .
3.10 15.247(b) Antenna Requirement Pass -

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who
shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken
into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are

declared by the manufacturer who shall take full responsibility for the authenticity.

Reviewed by: Keven Cheng

Report Producer: Lucy Wu
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1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature

General Specs
Bluetooth LE (1M, 2M, 125k and 500k), Wi-Fi 2.4GHz 802. b/g/n and LFR

Antenna Type
LFR: Monopole Antenna

Antenna information

902 MHz ~ 928 MHz | Peak Gain (dBi) |0

1.2 Modification of EUT

No modifications made to the EUT during the testing.

1.3 Testing Location

Test Site Sporton International Inc. EMC & Wireless Communications Laboratory

No.52, Huaya 1st Rd., Guishan Dist.,
Taoyuan City 333, Taiwan (R.O.C.)
TEL: +886-3-327-3456

FAX: +886-3-328-4978

Test Site Location

Sporton Site No.

Test Site No.
COO05-HY (TAF Code: 1190)

The AC Conducted Emission test item subcontracted to Sporton

REGENS International Inc. EMC & Wireless Communications Laboratory.

Note: The test site complies with ANSI C63.4 2014 requirement.

Test Site Sporton International Inc. Wensan Laboratory

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site Location

Sporton Site No.

Test Site No.
THO5-HY, 03CH13-HY

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW1190 and TW3786
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1.4 Applicable Standards

According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:

+ FCC Part 15 Subpart C §15.247

+ FCC KDB Publication No. 558074 D01 15.247 Meas Guidance v05r02
+ FCC KDB 414788 D01 Radiated Test Site v01r01

¢+ ANSI C63.10-2013

Remark:
1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. The TAF code is not including all the FCC KDB listed without accreditation.

3. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
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2 Test Configuration of Equipment Under Test

2.1 Carrier Frequency Channel

Fre::::cy Channel (F“:Iquz) Channel (F,\;:i) Channel (F'\;eH(l)
1 902.4 28 913.2 55 924.0
2 902.8 29 913.6 56 924.4
3 903.2 30 914.0 57 924.8
4 903.6 31 914.4 58 925.2
5 904.0 32 914.8 59 925.6
6 904.4 33 915.2 60 926.0
7 904.8 34 915.6 61 926.4
8 905.2 35 916.0 62 926.8
9 905.6 36 916.4 63 927.2
10 906.0 37 916.8 64 927.6
11 906.4 38 917.2
12 906.8 39 917.6
13 907.2 40 918.0

902 - 928

MHz 14 907.6 41 918.4

15 908.0 42 918.8
16 908.4 43 919.2
17 908.8 44 919.6
18 909.2 45 920.0
19 909.6 46 920.4
20 910.0 47 920.8
21 910.4 48 921.2
22 910.8 49 921.6
23 911.2 50 922.0
24 911.6 51 922.4
25 912.0 52 922.8
26 912.4 53 923.2
27 912.8 54 923.6
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2.2 Test Mode

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement, the
measured emission level of the EUT was maximized by rotating the EUT on a turntable, adjusting
the orientation of the EUT and EUT antenna in three orthogonal axis (X: flat, Y: portrait, Z:
landscape), and adjusting the measurement antenna orientation, following C63.10 exploratory test

procedures and only the worst case emissions were reported in this report.

b. AC power line Conducted Emission was tested under maximum output power.

The following summary table is showing all test modes to demonstrate in compliance with the standard.

Summary table of Test Cases

Test Item LoRa/FSK

Mode 1: 902.40 MHz
Mode 2: 915.20 MHz
Mode 3: 927.60 MHz

AC Conducted | Mode 1: WLAN (2.4GHz) Link + LFR Link + USB Cable (Charging from AC

Emission Adapter)

Conducted

Test Cases

Remark: The detailed Radiated test modes are shown in Appendix C.
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2.3 Connection Diagram of Test System

System BT
Simulator AP router Motebook GPS Station Earphone
Power EUT
Source Notebook
Earphone ‘ WLAN AP Monitor ‘

This example is connection diagram of EUT test configurations.,
For detail, please refer to test mode configuration and setup pholographs for each test item.

2.4 Support Unit used in test configuration and system

Item [Equipment Brand Name [Model Name |FCC ID Data Cable Power Cord

1. [WLANAP ASUS RT-AC66U MSQ-RTAC66U [N/A Unshielded,1.8m
AC I/P:

2. |Notebook Dell Latitude 3420 |FCC DoC N/A ggsg/eFl)(:jed, 1zm
Shielded, 1.8 m

3. |Mobile Phone  [samMsUNG  |sM-A217E/DsN|NA N/A N/A

4. [Camera Amanon Sedona N/A N/A N/A

2.5 EUT Operation Test Setup

The RF test items, utility “Compliance 1.0.1.49” was installed in Notebook which was programmed in
order to make the EUT get into the engineering modes to provide channel selection, power level, data

rate and the application type and for continuous transmitting signals.
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2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example:
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10 dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)
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3 Test Result
3.1 Number of Channel Measurement

3.1.1Limits of Number of Hopping Frequency

For frequency hopping systems operating in the 902-928 MHz band: if the 20 dB bandwidth of the
hopping channel is less than 250 kHz, the system shall use at least 50 hopping frequencies; if the 20
dB bandwidth of the hopping channel is 250 kHz or greater, the system shall use at least 25 hopping

frequencies.

3.1.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3Test Procedure

1. The testing follows ANSI C63.10-2013 clause 7.8.3.
2. The RF output of EUT is connected to the spectrum analyzer by RF cable and attenuator. The
path loss is compensated to the results for each measurement.
Set the maximum power setting and enable the EUT to transmit continuously.
4. Enable the EUT hopping function.
5. Use the following spectrum analyzer settings: Span = the frequency band of operation;
RBW = 100kHz; VBW > RBW, Sweep = auto; Detector function = peak; Trace = max hold.
6. The number of hopping frequency used is defined as the number of total channel.

7. Record the measurement data derived from spectrum analyzer.

3.1.4Test Setup

Spectrum Analyzer EUT
3.1.5Test Result of Number of Hopping Frequency
Please refer to Appendix A.
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3.2 Hopping Channel Separation Measurement

3.2.1Limit of Hopping Channel Separation

Frequency hopping systems operating in the 902 — 928 MHz band shall have hopping channel carrier
frequencies separated by a minimum of 25 kHz or the 20 dB bandwidth of the hopping channel,

whichever is greater.

3.2.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.2.3Test Procedures

1. The testing follows ANSI C63.10-2013 clause 7.8.2.

2. The RF output of EUT is connected to the spectrum analyzer by RF cable and attenuator. The
path loss is compensated to the results for each measurement.

3. Set the maximum power setting and enable the EUT to transmit continuously.

4. Enable the EUT hopping function.

5. Use the following spectrum analyzer settings:
Span = wide enough to capture the peaks of two adjacent channels;
RBW = 200kHz for; VBW > RBW; Sweep = auto; Detector function = peak; Trace = max hold.

6. Measure and record the results in the test report.

3.2.4Test Setup

Spectrum Analyzer EUT
3.2.5Test Result of Hopping Channel Separation
Please refer to Appendix A.
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3.3 Dwell Time Measurement
3.3.1Limit of Dwell Time

If the 20 dB bandwidth of the hopping channel is less than 250 kHz, the average time of occupancy
on any frequency shall not be greater than 0.4 seconds within a 20 second period; if the 20 dB
bandwidth of the hopping channel is 250 kHz or greater, the average time of occupancy on any

frequency shall not be greater than 0.4 seconds within a 10 second period.

3.3.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.3.3Test Procedures

1. The testing follows ANSI C63.10-2013 clause 7.8.4.

2. The RF output of EUT is connected to the spectrum analyzer by RF cable and attenuator. The
path loss is compensated to the results for each measurement.

3.  Set the maximum power setting and enable the EUT to transmit continuously.

4.  Enable the EUT hopping function.

5. Use the following spectrum analyzer settings: Span = zero span, centered on a hopping
channel; RBW = 100 kHz; VBW > RBW, Sweep = as necessary to capture the entire dwell time
per hopping channel; Detector function = peak; Trace = max hold.

6. Measure and record the results in the test report.

3.3.4Test Setup

Spectrum Analyzer EUT
3.3.5Test Result of Dwell Time
Please refer to Appendix A.
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3.4 20dB and 99% Bandwidth Measurement
3.4.1Limit of 20dB and 99% Bandwidth

The maximum allowed 20 dB bandwidth of the hopping channel is 500 kHz.
99% Bandwidth is reporting only.

3.4.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.4.3Test Procedures

1. The testing follows ANSI C63.10-2013 clause 6.9.2 and 6.9.3.

2. The RF output of EUT is connected to the spectrum analyzer by RF cable and attenuator. The
path loss is compensated to the results for each measurement.

3. Set the maximum power setting and enable the EUT to transmit continuously.

4. Use the following spectrum analyzer settings for 20 dB Bandwidth measurement.
Span = approximately 2 to 5 times the 20 dB bandwidth, centered on a hopping channel;
RBW > 1% of the 20 dB bandwidth; VBW > RBW; Sweep = auto; Detector function = peak;
Trace = max hold.

5. Use the following spectrum analyzer settings for 99 % Bandwidth measurement.
Span = approximately 1.5 to 5 times the 99% bandwidth, centered on a hopping channel;
RBW > 1-5% of the 99% bandwidth; VBW > 3 * RBW; Sweep = auto; Detector function = peak;
Trace = max hold.

6. Measure and record the results in the test report.

3.4.4Test Setup

e )

Spectrum Analyzer EUT
3.4.5Test Result of 20dB Bandwidth
Please refer to Appendix A.
3.4.6 Test Result of 99% Occupied Bandwidth
Please refer to Appendix A.
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3.5 Output Power Measurement

3.5.1Limit of Output Power

For frequency hopping systems operating in the 902-928 MHz band: 1 watt for systems employing at
least 50 hopping channels; and, 0.25 watts for systems employing less than 50 hopping channels, but

at least 25 hopping channels, as permitted under paragraph (a)(1)(i) of this section.

3.5.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.5.3Test Procedures

1. The testing follows ANSI C63.10-2013 clause 7.8.5.

2. The RF output of EUT is connected to the power meter by RF cable and attenuator. The path
loss is compensated to the results for each measurement.
Set the maximum power setting and enable the EUT to transmit continuously.

4. Measure the conducted output power with cable loss and record the results in the test report.

Measure and record the results in the test report.

3.5.4Test Setup

Power Meter EUT

3.5.5Test Result of Peak Output Power

Please refer to Appendix A.

3.5.6 Test Result of Average Output Power (Reporting Only)

Please refer to Appendix A.
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3.6 Conducted Band Edges Measurement
3.6.1Limit of Band Edges

In any 100 kHz bandwidth outside the intentional radiation frequency band, the radio frequency power
shall be at least 20 dB below the highest level of the radiated power. In addition, radiated emissions

which fall in the restricted bands must also comply with the radiated emission limits.

3.6.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.6.3Test Procedures

1. The testing follows ANSI C63.10-2013 clause 7.8.6.

2.  Set the maximum power setting and enable the EUT to transmit continuously.

3.  Set RBW =100 kHz, VBW = 300 kHz. Band edge emissions must be at least 20 dB down from
the highest emission level within the authorized band as measured with a 100 kHz RBW. The
attenuation shall be 30 dB instead of 20 dB when RMS conducted output power procedure is
used.

4.  Enable hopping function of the EUT and then repeat step 2 and 3.

5.  Measure and record the results in the test report.

3.6.4Test Setup

e 2

Spectrum Analyzer EUT
3.6.5Test Result of Conducted Band Edges
Please refer to Appendix A.
3.6.6 Test Result of Conducted Hopping Mode Band Edges
Please refer to Appendix A.
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3.7 Conducted Spurious Emission Measurement

3.7.1Limit of Spurious Emission Measurement

In any 100 kHz bandwidth outside the intentional radiation frequency band, the radio frequency power
shall be at least 20 dB below the highest level of the radiated power. In addition, radiated emissions

which fall in the restricted bands must also comply with the radiated emission limits.

3.7.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.7.3Test Procedure

1. The testing follows ANSI C63.10-2013 clause 7.8.8.

2. The RF output of EUT is connected to the spectrum analyzer by RF cable and attenuator. The
path loss is compensated to the results for each measurement.

3. Set the maximum power setting and enable the EUT to transmit continuously.

4. Set RBW =100 kHz, VBW = 300 kHz, scan up through 10th harmonic. All harmonics / spurious
must be at least 20 dB down from the highest emission level within the authorized band as
measured with a 100 kHz RBW.

5. Measure and record the results in the test report.

6. The RF fundamental frequency should be excluded against the limit line in the operating

frequency band.

3.7.4Test Setup

e 2

Spectrum Analyzer EUT
3.7.5Test Result of Conducted Spurious Emission
Please refer to Appendix A.
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3.8 Radiated Band Edges and Spurious Emission Measurement
3.8.1Limit of Radiated Band Edges and Spurious Emission

In any 100 kHz bandwidth outside the intentional radiator frequency band, all harmonics / spurious
must be at least 20 dB below the highest emission level within the authorized band. In addition,
radiated emissions which fall in the restricted bands must also comply with the limits as below.

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705 -30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

3.8.2Measuring Instruments

Please refer to the measuring equipment list in this test report.
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3.8.3Test Procedures

1. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

2. The EUT is set 3 meters away from the receiving antenna, which is mounted on the top of a
variable height antenna tower.

3.  For each suspected emission, the EUT is arranged to its worst case and then tune the Antenna
tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum
reading. A pre-amp and a high pass filter are used for the test in order to get better signal level
to comply with the guidelines.

Set the maximum power setting and enable the EUT to transmit continuously.
Use the following spectrum analyzer settings:
(1) Span shall wide enough to fully capture the emission being measured;
(2) Set RBW =100 kHz for f <1 GHz, RBW =1 MHz for f>1 GHz ; VBW > RBW; Sweep =
auto; Detector function = peak; Trace = max hold for peak
(3) For average measurement: use duty cycle correction factor method per 15.35(c).
Duty cycle = On time/100 milliseconds
On time = Ny*Ly+No*Lo+...+ N1 *LN 1 +N*L
Where N; is number of type 1 pulses, L, is length of type 1 pulses, etc.
Average Emission Level = Peak Emission Level + 20*log (Duty cycle)

6. Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

7. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin
against QP limit line, the position is marked as “-*.

8. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies. When there is no suspected emission found and the harmonic

emission level is with at least 6 dB margin against average limit line, the position is marked as

“ o
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3.8.4Test Setup

For radiated test below 30MHz

i | X Antenna
- 3m |

Metal Full Soldered Ground Plane

.

Spectrum Analyzer ! Receiver

For radiated test from 30MHz to 1GHz
RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer / Receiver
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For radiated test above 1GHz

[_ L ——

LN

Metal Full Soldered Ground Plane

==

Spectrum Analyzer / Receiver

3.8.5Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result comes

out very similar.

3.8.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C.

3.8.7Duty Cycle

Please refer to Appendix D.

3.8.8 Test Result of Radiated Spurious Emission (30MHz ~ 10" Harmonic)

Please refer to Appendix C.
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3.9 AC Conducted Emission Measurement
3.9.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio frequency
voltage that is conducted back onto the AC power line on any frequency or frequencies within the band

150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.9.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.9.3Test Procedures

1. The EUT is placed 0.4 meter away from the conducting wall of the shielding room, and is kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).
3. All the support units are connecting to the other LISN.
4. The LISN provides 50 ohm coupling impedance for the measuring instrument.
5. The FCC states that a 50 ohm, 50 microhenry LISN shall be used.
6. Both Line and Neutral shall be tested in order to find out the maximum conducted emission.
7. The frequency range from 150 kHz to 30 MHz is scanned.
8. Set the test-receiver system to Peak Detect Function and specified bandwidth (IF Bandwidth =9
kHz) with Maximum Hold Mode. Then measurement is also conducted by Average Detector and
Quasi-Peak Detector Function respectively.
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3.9.4Test Setup

e e o A BT T Y e e T O S S £ e S R e I
I |
| |
| Rear of EUT to be flushed !
I with rear of table top I
I 1
| |
I |
| e |
l wa EUT l
I : [ I l 80 e to
I Receiver | ground
I 500 RF Cable 80cm : plane
' |
| |4 |
| 2 I
| ’
| 2 .3|ﬂ' :
|
| AC :
| AMH |
| ALISH) |
I |
| - & s | -
' - | -
I - - Bonded to horizontal l - 4
4 ground plane -
e e PR e Mg i Ml e e b
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.9.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.10Antenna Requirements
3.10.1 Standard Applicable

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to comply
with the provisions of this section. The manufacturer may design the unit so that a broken antenna can
be replaced by the user, but the use of a standard antenna jack or electrical connector is prohibited.
This requirement does not apply to carrier current devices or to devices operated under the provisions
of § 15.211, 15.213, 15.217, 15.219, 15.221, or § 15.236. Further, this requirement does not apply to
intentional radiators that must be professionally installed, such as perimeter protection systems and
some field disturbance sensors, or to other intentional radiators which, in accordance with § 15.31(d),
must be measured at the installation site. However, the installer shall be responsible for ensuring that

the proper antenna is employed so that the limits in this part are not exceeded.

3.10.2 Antenna Anti-Replacement Construction

Antenna permanently attached.
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4 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. [Characteristics Cal:)b;?etion Test Date Due Date Remark
Loop Antenna Zg:ﬁv‘;‘i‘ HFH2-22 100488 | 9 kHz~30 MHz | Aug. 29, 2024 Jag'r.3205"22002255~ Aug. 28, 2025 (o?ggifg?gv)
RF Cable ggfﬁé; SUCB';LEX 803951/2 9K~30M | Mar. 06, 2024 J,\jg'rls&’zzoozg Mar. 05, 2025 (o?gaifg?:\()
RFCaple | S BtRE | SUGPEEX L gosesin 9K~30M | Mar. 05, 2025 '\,’\'Aa;'r.0255"2205255~ Mar. 04, 2026 (Oggaifg?g\()
SHF-ENF Horn) SCHVIARZBE | BBHAg170 00993 | 18GHz-40GHz | Nov. 18, 2024 J,\jg'rlsfs”zzoozzf’s" Nov. 17, 2025 (oié‘ﬂifgfﬁv)
Amplifier | SONOMA 310N 187282 | 9kHz~1GHz | Dec. 12, 2024 J,\jg',.3205',22002255~ Dec. 11, 2025 (Oggaifg?g\()
Bilog Antenna |  TESEQ o%ggoﬁgégﬁ\l 40103 & 07 | 30MHz~1GHz | Apr. 12, 2024 Jar;.r.3205,’2502255~ Apr. 11, 2025 (Osggij‘gf’:\()
Horn Antenna SCHV&RZBE BBHA 9120 D | 9120D-1326 | 1GHz~18GHz | Aug. 15, 2024 J,\";I‘;'r_3205',22002;5~ Aug. 14, 2025 (Osgﬁj‘gf’:\()
Hygrometer | TECPEL DTM-303A | TP215159 N/A Sep. 10, 2024 J'\:;g.r.3205,’22002255~ Sep. 09, 2025 (ogéﬂifgf’ﬁn
Preamplifier MITEQ /;“é'g;%_ol%lg 1590074 | 1GHz~18GHz | May 15, 2024 J,\";I‘;'r_3205',22002;5~ May 14, 2025 (Osgﬁj‘gf’:\()
Preamplifier |EM Electronics| EM01G18G | 060803 | 1GHz-18GHz | Jan. 08, 2025 J'\:;g.r.3205,’22002255~ Jan. 07, 2026 (ogéﬂifgf’ﬁn
i‘g;;”;‘ Keysight N9O10A | MY55370526 | 10Hz~44GHz | Jan. 11, 2025 Jﬁg}_?g?;;;; Jan. 10, 2026 (osggifg?:\()
Notch Filter | Wainwright \;vol‘:gotoggslss SN12 1.'§sz$le2”:_:er Sep. 11, 2024 J,\jgr32052205255~ Sep. 10, 2025 (Osgaifg?l-TY)
Notch Filter | Wainwright Ygg'(i);-(iés(_)%zfg SN2 ii?;:litge? Jul. 09, 2024 J'\::Z.r.3205,,22002255~ Jul. 08, 2025 (o?gaifgjﬂv)
Notch Filter | Wainwright l/ggc};)l;%%%?gé SN12 I:i(;sHsZI:illitger: Sep. 10, 2024 J,\";';'r_3205',2205255~ Sep. 09, 2025 (Osggifgf’:\()
RFCable | D °CR* SUES;‘EX 0030/126E | 30MHz~18GHz | Feb. 07, 2024 J;:B-sgizzoozz\s; Feb. 06, 2025 (Osggifgf’:\()
RFCaple | g BERE | SUCDEEEX ] 003011268 | 30MHZ-18GHz | Feb. 06, 2025 FGZ}.OZ%’ZZ%ZZ‘F’; Feb. 05, 2026 (o?gaifg?:\()
RECaple | g RRE | SUCOPEEX | soss162 | 30MHz-40GHz | aul. 18, 2024 | B S 2N gl 17, 2025 (Ogé‘gifgf’:Y)
RFcaple | g BERE | SUCOPLEX ] goagi6i2 | 30MHz-40GHz | Feb. 06, 2025 FGZ}.OZ%’ZZ%ZZ‘F’; Feb. 05, 2026 (o?gaifg?:\()
RF Cable ZBE‘E‘E; SUCl%ZLEX MY24961/4 | 30MHz~18GHz | Feb. 07, 2024 J;:B-sgizzoozz\s; Feb. 06, 2025 (Osé‘gifg_o;\()
RFCable | g BERY | SUCOREEX ] Myaag61/4 | 30MHz~18GHz | Feb. 06, 2025 FGZ}.OZ%’ZZ%ZZ‘F’SN Feb. 05, 2026 (o?gaifg?:\()
AntennaMast| EMEC  |AM-BS-4500-B|  N/A 1m~4m N/A Jﬁr;.rlszoéyzzoozzsg N/A (o:?é‘ﬂifgf’ﬁv)
Turn Table EMEC TT2000 N/A 0~360 Degree N/A JGZ}.SZOB,,ZZOOZZSQ N/A (Ogggifgf’g\()
Software Audix N/A RK-001124 N/A N/A J'\jg.rlszoéyzzoozzsg N/A (Oiggifg_o:\()
Preamplifier EMEC EM18G40G | 060801 |18GHz~40GHz | May 27, 2024 J'\ir;.r.szos,’zgozzsg May 26, 2025 (Ogggifg_c’SY)
RFCable | S SR> SUCI%';LEX 804%1112//22'804 18-40G | Dec. 31,2024 J'\jg.rlszoéyzzoozzsg Dec. 30, 2025 (Oiggifg_o:\()
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Instrument | Brand Name Model No. Serial No. |Characteristics Cal:)b;?etlon Test Date Due Date Remark
Dec. 14, 2024~ Conducted
Hygrometer TECPEL DTM-303A TP201996 N/A Nov. 01, 2024 Mar. 12, 2025 Oct. 31, 2025 (THO5-HY)
13100030SNO Dec. 14, 2024~ Conducted
Power Sensor DARE RPR3006W 32 (NO:43) 9kHz~6GHz | Nov. 22, 2024 Mar. 12, 2025 Nov. 21, 2025 (THO5-HY)
. Dec. 14, 2024~ Conducted
Power Meter Anritsu ML2495A 1036004 N/A Jul. 04, 2024 Mar. 12, 2025 Jul. 03, 2025 (THO5-HY)
. 300MHz~40GH Dec. 14, 2024~ Conducted
Power Sensor Anritsu MA2411B 1027253 7 Jul. 04, 2024 Mar. 12, 2025 Jul. 03, 2025 (THO5-HY)
Signal Rohde & Dec. 14, 2024~ Conducted
Analyzer Schwarz FSV3044 101466 10HZ~44GHZ | Aug. 14, 2024 Mar. 12, 2025 Aug. 13, 2025 (THO5-HY)
Switch Control EC1300484 Dec. 14, 2024~ Conducted
Mainframe Burgeon ETF-058 (BOX3) N/A May 20, 2024 Mar. 12, 2025 May 19, 2025 (THO5-HY)
BTWIFI_Final
. = Conducted Dec. 14, 2024~ Conducted
Software Sporton verS|on3_24051 N/A Other Test Item N/A Mar. 12, 2025 N/A (THO5-HY)
AC Power . Conduction
Source ChainTek APC-1000W N/A N/A N/A Mar. 11, 2025 N/A (CO05-HY)
EMI Test Rohde & Conduction
Receiver Schwarz ESR3 102388 9kHz~3.6GHz | Dec. 10, 2024 | Mar. 11, 2025 | Dec. 09, 2025 (CO05-HY)
Conduction
Hygrometer Testo 608-H1 34913912 N/A Oct. 14, 2024 | Mar. 11, 2025 | Oct. 13, 2025
(CO05-HY)
Rohde & Conduction
LISN Schwarz ENV216 100081 9kHz~30MHz | Nov. 14, 2024 | Mar. 11, 2025 | Nov. 13, 2025 (CO05-HY)
Rohde & Conduction
Software Schwarz EMC32 N/A N/A N/A Mar. 11, 2025 N/A (CO05-HY)
- SCHWARZBE | VTSD 9561-F Conduction
Pulse Limiter CK N 00691 N/A Jul. 30, 2024 | Mar. 11, 2025 | Jul. 29, 2025 (CO05-HY)
MQT2408250 Conduction
LISN Cable MVE RG-400 1 N/A Oct. 15, 2024 | Mar. 11, 2025 | Oct. 14, 2025 (CO05-HY)
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5 Measurement Uncertainty

Uncertainty of Conducted Emission Measurement (150 kHz ~ 30 MHz)

Measuring Uncertainty for a Level of Confidence 3.7 dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 6.3 dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 6000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

45dB

Uncertainty of Radiated Emission Measurement (6000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.8 dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 51dB
of 95% (U = 2Uc(y)) '
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Appendix A. Test Result of Conducted Test Items

Test Engineer: Shiming Liu Temperature: 20~25 °C
Test Date: 2024/12/14~2025/3/12 Relative Humidity: 50~56 %
TEST RESULTS DATA
20dB and 99% Occupied Bandwidth and Hopping Channel Separation
99% Hopping Channel | Hopping Channel
Data Freq. | 20db BW ° Separation Separation .
L Rate NTX (MHz) (MHz) Ba(rlt/clj;vzlc)ith Measurement Measurement sl
(MHz) Limit (MHz)
LFR [50kbps| 1 | 902.4 0.102 0.100 0.457 0.1023 Pass
LFR [50kbps| 1 | 915.2 0.105 0.100 0.457 0.1047 Pass
LFR [50kbps| 1 | 927.6 0.104 0.100 0.338 0.1038 Pass
TEST RESULTS DATA
Dwell Time
Hopping
Channel | HopsOver | Package | b oyqine | Limits .
Mod. Occupancy Transfer Pass/Fail
Ty Time(hops) | Time (msec) (508 (€22)
Rate P
GFSK 64 1 0.25 0.25 0.4 Pass
TEST RESULTS DATA
Peak Power Table
Freq. Peak Power | Power Limit Test
PH 1 mHz) [N (dBm) (dBm) Result
902.4 | 1 12.50 30.00 Pass
GFSK|[ 9152 1 12.50 30.00 Pass
927.6 | 1 12.20 30.00 Pass
TEST RESULTS DATA
Average Power Table
Reporting Onl
Freq. Peak Power | Power Limit Test
DH (MHz) NTX (dBm) (dBm) Result
9024 ] 1 12.40 30.00 Pass
GFSK|[915.2| 1 12.40 30.00 Pass
927.6 | 1 12.10 30.00 Pass
TEST RESULTS DATA
Number of Hopping Frequency
Number of Hopping Limits .
(Channel) (Channel) FessliFel]
64 > 50 Pass

Al-1lofl
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INumber of Hopping Frequencyl

Number of Hopping Channel Plot

902-928MHz
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Hopping Channel Separation|

Channel Separation Plot on 902.4MHz

Channel Separation Plot on Channel 915.2MHz

MultiView

=

2
[—— ] e

B4:53:02 MM 12/31/2024

m Ot 215048 = RBW 2001t Rt Level 000 B Do 2150 0B = REW 200 e
WT 101 ms  VBW 2001z Mode Swnep ™ T 101 ms @ VIW 200tz Mode Sweep
10 S E— S S 10 — — — —
0 dbn 0 dbn
0 0
¥ 5026 Wis 007 pia 1000 4ke7 Span 1.0Hs ¥ o1s.8 s 061 pis- T
e it

B4:55:34 A 12/31/2024

Channel Separation Plot on Channel 927.6MHz

MultiView
Ref Level J000dDm  OMset 21.90 4B = RBW 200KE
8 SWT_1.01ms ® VBW J00kHz _Mode Sweep

— =

080/ Span

Merurion,,  NNNNN 2 TR

F 927.4 Mz 1001 pis

64:87:28 M 12/31/2024
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Dwell Time

Package Transfer Time Plot

MultiView Spectrum
RefLevel 30.00dBm  Offset 21.70dB = RBW 100 kHz
- At 20dB & SWT 205 = VBW 300 kHz

20 dBnr

SGL

10 dBr

O-dBm

[—H10.000 dBr

<10 dBm

-20 dBm

-30 dBm } }

07:11:56 BM 03/12/2025

60 dBr
CF 902.4 MHz 30000 pts 2.0/
. 20250302
= LU 10:15:20
07:15:29 BM  03/12/2025
MultiView Spectrum -
Reflevel 30.00dBm  Offset 21.70dB & RBW 100 kHz SGL
- At 20dB & SWT 15 ® VBW 300 kHz
1 Zero Span 1Pk Max
MI[1]  12.41dBm
158.9753 ms
20 dBnr D2fH——033-d8{
" 125304 ms
10 dBr 4T_r_._._._ﬂ
0-dBm ——H10:000-dBry
<10 dBmr
-20 dBm
-30 dBm
40 dBr
50 dBn 1
CF 302.4 MHz 30000 pts 100.0 ms/
. 20250312
- LU 18:11:56

Remark: Dwell Time(s) = Hops Over Occupancy Time (hops) x Package Transfer Time

=1 x0.2506s = 0.2506s
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20dB Bandwidth|

20 dB Bandwidth Plot in 902.4MHz

20 dB Bandwidth Plot in 915.2MHz

MultiView

Spectrum
Ref Level 30,00 dbm

Offset 210048 = RBW 3k

MultiView *  Spectrum

Ref Level 1000 dBm  OMfset 21.90dB = REW 3k

st 208 ST s44ms = VEW 10k Mode Swsep st 2008 ST 444ms = VW 10kt Mode Swsep
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2 "
o0k s g0 e
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(A by, |
) 4 \( _ ) i '|
i N I o o e M |
Pl L v N‘rl LML " il IR l\"r"”'\\ﬁ il
- “...“,‘-.\'"r"\J‘-" v g "r‘ﬂ‘[f\“” |I Sl '{U“ lLH‘-L v ”'ul‘..,’\l ‘I I,u-‘.
Lo it ¥ AN LA e b il Iy
F 02,4 MKz 10001 pts 30.0 kHz/ "~ Span 300.0 kHz F §15.2 MKz 10001 pis 30.0 kHa/ " Span 300.0 kHz
o pis
[rnn————— =) [

03:52:46 MM 12/31/2024

B3:84:46 A 12/31/2024

20 dB Bandwidth Plot in 927.6MHz

MultiView = Spectrum
Ref Level J000 D OMset 21.90dB = RBW 3kt
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SPORTON LAB.

99% Occupied Bandwidth|

99% Occupied Bandwidth on 902.4MHz 99% Occupied Bandwidth on 915.2MHz

MultiView =  Spectium MultiView =  Spectium -

Ref Level 1000 dBm  OMfset 21.90dB = REW 3k
A 2008 SWT  444ms = VBW 10tz Mode Sweap

Ref Level 1000 dBm  OMfset 21.90dB = REW 3kt
2008 SWT  444ms = VBW 10kz_ Mode sweep
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99% Occupied Bandwidth on 927.6MHz
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Low Band Edge Plot on 902.4MHz

High Band Edge Plot on 927.6MHz

—

— [

MultiView MultiView
RefLevel 100040 Ofset 215045 = REW 100 ke RefLevel J000d0m  Ofset 215045 = REW 100tz
it 2008 SWT 101 ms = VBW 30kt Mode Sweep it 2008 SWT 101 ms = VBW mkstz_Mode Swesp
1112740 i . L 121100
10 + 10 f
| |
0 dBm Lt 0 dBm "
] 1 |
|
dBm ! 1 I + dBamr
T B
\ I
! | | |
10 — 10 -
/ |
]
| L |
n
55,0 01 pis oM 505.0 Wbz 5263 W 001 pis .35 W/ sswom:
Mesriog.. NNNE 5 R [
— o m I

04:01:86 MM 12/31/2024

B4:04:54 MM 12/31/2024

Hopping Mode Band Edges|

Hopping Mode Low Band Edge Plot

Hopping Mode High Band Edge Plot
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR512514C

IConducted Spurious Emission|

CSE Plot on Low Ch between 902.4MHz

CSE Plot on Low Ch between 915.2MHz

Multiview - Spectrum Bl | vsvies - Specnm
Ref Levet J000Bm  Offet 21.50dB & REW 100tz RefLevel 3000dBm Ot 215001 ® REW 100Kz
st J0an_SWT 907 ms = VB 300 Mode Sweep st J0ap_SWT a0y = VBW 301z Mode Sweep
0
URTET 12250

1048m 10dim

0

o

10dim 10
20 dben 20 b

30
40 din 0.t .

’

@ ‘

50.ame 50001 pis 597.0 Wi i00GH: | | 300wz 30301 pis 5870 Wi
[T T [

MultiView *  Spectrum [ - |
RefLevel 00 Offset 21,9000 = REW 10011z
e 2008 SWT 307 = VEW 300z M Swesp
20
10dim
10dsm
20 dBem
40.d8em -
30.0 MHz 30001 pts 997.0 MHz/ 10.0 GHz

Messsing... ERRNENEN

T
# Tmann
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ssamonas. FCC RADIO TEST REPORT Report No. : FR512514C

Appendix B. AC Conducted Emission Test Results

Temperature : 23~26C
Relative Humidity : |45~55%

Test Engineer : [Calvin Wang

TEL: 886-3-327-0868 Page Number : Bl of B3
FAX: 886-3-327-0855



Report No. : FR512514C

CO05-HY 3/11/2025
EUT Information
Report NO : 512514
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
1007
90T
80T
70T
> 60_\ Part 15B ICSE-003-OP LimitatMain Po
m L
©
£ 50t
[J]
> +
[
— a0t
1 4
30—? ¢ > .
I &
20T
10T
0 } } —t—t— } } } —t —t } !
150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuVv) | (dBuv) | (dB) (dB)
0.159000 27.02 55.52 28.50 | L1 OFF 19.8
0.159000 33.33 65.52 32.19 | L1 OFF 19.8
0.204000 25.44 53.45 28.01 | L1 OFF 19.8
0.204000 30.68 63.45 32.77 | L1 OFF 19.8
0.498750 30.12 46.02 15.90 | L1 OFF 19.8
0.498750 33.34 56.02 22.68 | L1 OFF 19.8
0.521250 26.50 46.00 1950 | L1 OFF 19.8
0.521250 29.81 56.00 26.19 | L1 OFF 19.8
0.854250 23.27 46.00 22.73 | L1 OFF 19.8
0.854250 24.65 56.00 31.35 | L1 OFF 19.8
9.249000 25.65 50.00 2435 | L1 OFF 20.2
9.249000 26.73 60.00 33.27 | L1 OFF 20.2
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Report No. : FR512514C

CO05-HY 3/11/2025
EUT Information
Report NO : 512514
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
1007
90T
80T
70T
> 60_\ Part 15B ICSE-003-OP LimitatMain Po
m L
©
£ 50t
[J]
> +
[
- 40
*
307 *
4 &
+ &
20T
107
0 } } —t—t— } } } —t —t } !
150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuVv) | (dBuv) | (dB) (dB)
0.152250 28.68 55.88 27.20 | N OFF 19.8
0.152250 35.08 65.88 30.80 | N OFF 19.8
0.341250 24.22 49.17 24.95 | N OFF 19.8
0.341250 28.32 59.17 30.85 | N OFF 19.8
0.496500 26.73 46.06 19.33 | N OFF 19.8
0.496500 35.37 56.06 20.69 | N OFF 19.8
0.516750 25.67 46.00 20.33 | N OFF 19.8
0.516750 32.69 56.00 23.31 | N OFF 19.8
1.108500 23.20 46.00 22.80 | N OFF 19.8
1.108500 24.43 56.00 31.57 | N OFF 19.8
7.784250 25.62 50.00 24.38 | N OFF 20.2
7.784250 26.92 60.00 33.08 | N OFF 20.2
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR512514C

Appendix C.Radiated Spurious Emission Test Data

Temperature : 20~26°C
Test Engineer : Rain Lee, Jacky Hong and White Hou
Relative Humidity : 40~65%
C1l. Radiated Spurious Emission Test Modes
Band Data
Mode Antenna Modulation Channel Frequency RU Remark
(MHz) Rate
Mode 28 902-928 1 LFR(GFSK 50KBps) 902.4MHz 902.4MHz - - -
Mode 29 902-928 1 LFR(GFSK 50KBps) 915.2MHz 915.2MHz - - -
Mode 30 | 902-928 1 LFR(GFSK 50KBps) 927.6MHz 927.6MHz - - -
C2. Summary of each worse mode
Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU | Remark
(MHz) | (dBuV/m) | (dBuV/m) (dB) Avg.
LFR(GFSK 50KBps) | 902.4MHz 72.68 33.88 40.00 -6.12 \% Peak. Pass - LF
28
LFR(GFSK 50KBps) = 902.4MHz @ 8121.60 44.41 54.00 -9.59 H Avg Pass - Harmonic
LFR(GFSK 50KBps) | 915.2MHz 72.68 33.67 40.00 -6.33 \% Peak. Pass - LF
29
LFR(GFSK 50KBps) = 915.2MHz = 2745.60 38.79 54.00 -15.21 H Avg. Pass - Harmonic
LFR(GFSK 50KBps) | 927.6MHz 72.68 33.9 40.00 -6.1 \% Peak. Pass - LF
30
LFR(GFSK 50KBps) = 927.6MHz = 2782.80 40.42 54.00 -13.58 H Avg. Pass - Harmonic
TEL: 886-3-327-0868 Page Number : Clof C7

FAX: 886-3-327-0855




FCC RADIO TEST REPORT Report No. : FR512514C

Pol. Horizontal Vertical
Jaglevel(6BVm) Jaglevel (¢BuVm)
. :
1 1
875 o
PEAK 74 PEAK 74
:j | = LL
0, bR i Lo
& l 3 3 gt Ao 4 SM -
Aot Aoy
1.
Peak iU
Avg 1 200, mimmm 8200, 10000 i proey T Y Y P
Frequency (MHz)
Site  : G3CHI3-HY
Condition: PEAK_74 3n ORI S1200 1326 HRIZONTAL e O
- Condition: PEAK_74 3n HORN_91260_1326 VERTICAL
Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Auc APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wiz dBuV/n dBV/n 0B BV dB/a  GB 5 B cm deg O S S
1 200720 44.32 74.00 -2.68 65.70 28.20 7.17 57.18 0.43 108 118 PEAK Mz dBuV/m dBV/m B B0V dB/m B B 0B deg
2 2707.20 40.42 54.00 -13.58 61.80 28.20 7.17 S.18 0.43 168 118 AVERAGE 1 2007.20 41.24 74,00 -32.76 62.62 28.20 7.17 5718 0.43 341 184 PEAC
3 360.60 37.35 74.00 -36.64 57.26 20.66 8.30 58.32 0.4 - -- PEAC 2 2007.20 37.20 54.00 -16.80 S8.58 28.20 7.17 57.18 0.43 41 184 AVERAGE
4 451200 38.99 74,00 -35.01 55.5 3180 9.34 58.89 0.3  --  -- PEAK 3 3609.60 35.52 74,00 -38.48 55.42 2.6 8.30 58.32 0.46 - - PEAC
S 541440 40.87 74.00 -33.13 53.14 33.10 1031 56.07 0.3 .- -- PEAC 4 451200 30.08 74.00 -34.92 55.65 3180 9.34 56.09 0.38  -- - PEAK
6 B121.60 50.19 74,00 -23.81 57.02 37.86 1250 56,99 0.51 100 243 PEAK 5 S414.40 4145 7400 -32.55 5372 33.10 1031 S6.07 039 - - PEA
7 812160 44.41 54.00 -9.59 5124 37.06 12.59 56.99 0.51 100 243 AVERAGE 6 812160 45.11 74.00 -28.89 51.94 37.86 12.59 56.9 .51 - -- PEAC
8 902400 464 74,00 -20.36 49.45 38.00 13.30 S6.57 0.46 - -- PEAK 790400 45.05 74,00 -28.95 49.8 38.00 13.30 56,57 0.46 - - PEAC
TEL: 886-3-327-0868 Page Number : C2of C7

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR512514C

Pol. Horizontal Vertical
1sglevel(¢Buvim) ‘ ‘ ‘ 1sgLevel (BuVim)
131 i 131 ‘
1l 112 ‘ ‘
"lﬂ "l: ‘
| ) | o)
N | [
s A iliierd
1 MMJ‘U'“‘“' W\/ ‘\j $ s
QP/ 1 W\/VW”“”’M T w [V
Peak 0 . 4, 612, 806 1000 0 . 4, 612, 806 1000
Frequency (MHz) Frequency (MHz)
Site @ @3CHI3-HY Site @ @3CHI3-HY
Condition: QP 3u BIL0G_48103 HORIZONTAL Condition: QP 3n BIL0G 48103 VERTICAL
Linit Read  Ant Cable Preasp Aux APos  TPos Linit Read  Ant Cable Preasp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
T WodW/mdWa B cBW d/n 8 @8 B deg T WcdWmdW/a B dBW d/n 8 8 B deg
1 80.44 3011 4000 -9.89 47.21 13.36 1.41 31.93 0.86 -~ -- PEAK 1 3873 3.09 4000 -6.91 43.58 2036 161 3199 013 100 209
2 18.27 %72 43.50 -18.78 37.53 17.37 165 3191 0.68 -~ -- PEAK 2 7268 33.88 40.00 -6.12 5172 12.63 137 3191 0.7 -~ -- PEA
3 137.67 4.4 43.50-19.36 36.73 1750 179 3194 0.6 -~ -- PEAK 3 18.27 3101 43.50 -12.49 43.82 17.37 165 3191 .68 -~ -- PEAK
4 320.03 36.30 46.00 -9.70 45.88 19.50 260 3181 013  -- - PEAK 4 13864 28.02 43.50 -15.48 40.5¢ 17.56 1.80 3194 0.86 - -- PEAC
5 480.08 35.91 46.00 -10.09 40.82 23.60 3.15 3177 @41 -~ -- PEAK 5 159.98 3658 43.50 -6.92 49.9 1650 1.99 31.89 @01 -~ -- PEAK
6 902.40 112,75 ---o-v --ooe 11040 29.85 4.18 367 0.19 100 8 PEAK 6 480.68 29.53 46.00 -16.47 34.44 23.60 3.15 3L77 @41 -~ -- PEAK
7 995.15 35.47 54.00 -18.53 30.53 30.50 4.40 30.20 0.4 - -- PEA 7 902,40 105.22 ---ee -eeeee 102.87 29.85 4.8 367 0.9 197 263 PEAK
TEL: 886-3-327-0868 Page Number : C30of C7
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Pol. Horizontal Vertical
Jglerel B Jglevel B
1 1
1 1
[ [
\ PEAK_74) PEAK 74|
!
:] ‘ AVG_54 AVG_54
I "“’" g i T e At e .
1% | | . iy
LT g i
Peak 1 ‘ 1,
Avg 1 20, 4600, 6400, 8200. 10000 1 20. 4600, 5400, 8200. 10000
Frequency (MHz) Frequency (MHz)
Site + 03CH13-HY Site + 03CH13-HY
Condition: PEAK 74 3m HORN 91200 1326 HORIZONTAL Condition: PEAK 74 3m HORN_91200_1326 VERTICAL
Limit Read  Ant (Cable Preamp Aux APos TPos Limit Read  Ant (Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/n dBV/n  dB BV dB/m B dB 0B cn deg Wz dBu/n dBV/n  dB BV di/m B B 0B cm deg
1 2745.60 42.56 74.00 -31.44 63.96 28.20 7.22 57.24 0.42 300 344 PEX 1 2745.60 41.91 74,00 -32.09 63.31 28.20 7.22 57.4 0.42 299 182 PEX
2 2745.60 38.79 54.00 -15.21 60.19 28.20 7.22 57.24 0.42 300 344 AVERAGE 2 2745.60 37.29 54.00 -16.71 58.69 28.20 7.22 57.24 0.42 299 182 AVERAGE
3 3660.80 35.54 74.00 -38.46 55.18 29.90 8.37 58.40 0.49 - == PEAK 3 3660.80 35.03 74.00 -38.97 54.67 29.98 8.37 58.40 0.49 - -- PEAK
4 4576.00 39.11 74.00 -34.89 55.40 31.85 9.43 57.95 @.38 - == PEAK 4 4576.00 38.34 74.00 -35.66 54.63 31.85 9.43 57.95 @.38 - == PEAK
5 7321.60 44.17 74.00 -29.83 52,06 37.07 11.96 57.39 0.47 - -= PEAK 5 7321.60 44.52 74.00 -29.48 52,41 37.07 11.96 57.39 0.47 - -= PEAK
6 8236.80 43.95 74.00 -30.05 50.62 37.87 12.62 56.85 @.49 - -- PEAK 6 8236.80 43.64 74.00 -30.36 50.31 37.07 12.62 56.85 @.49 - -- PEAK
7 9152.00 44,33 74.00 -29.62 49.07 38.00 13.43 56.61 @.49 - -= PEAK 7 9152.00 44,97 74.00 -29.03 49.66 38.00 13.43 56.61 @.49 - -= PEAK
TEL: 886-3-327-0868 Page Number 1 C4of C7

FAX: 886-3-327-0855
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Report No. : FR512514C

Pol. Horizontal Vertical
4ggLevel (dBuVim) 150 L2vel(4Buvim)
131 131
: |
1 2 ‘ ‘ -
"lﬂ "l: ‘
! QP ‘ QP
N | I
n5— # \ .
1 || PRI g o 4 ) N —
ot | 18, rW WW |
QP/ ot L M | w1 | |
Peak 0 . 418, 612 806, 1000 0 . 418, 612 806, 1000
Frequency (MHz) Frequency (MHz)
Site + @3(H13-HY Site + @3CH13-HY
Condition: QP 3m BILOG_40103 HORIZONTAL Condition: QP 3m BILOG_ 40103 VERTICAL
Linit Read  Ant Cable Preamp Aux APos TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Miz dBuV/mdBuV/m  dB dBw dB/w dB B dB m deg Miz dBuV/mdBuV/m  dB dBw dB/m dB B dB m deg
1 40.67 29.22 49.00 -10.78 40.88 19.16 1.3 31.98 @.13  -- -+ PEAK 1 3873 33.05 40.00 -6.95 43.54 20.36 1.01 31.99 0.13 100 208 (P
2 80.44 28.95 40.00 -11.05 46.05 13.36 1.41 31.93 0.86  -- - PEAK 2 7268 33.67 40.00 -6.33 51.51 12.63 1.37 31.91 0.07 -- - PEAK
3 159.98 26.21 43.50 -17.29 39.59 16.50 1.9 31.89 @.11  -- -- PEAK 3 7559 33.43 40.00 -6.57 50.92 12.96 1.39 31.99 0.06  -- - PEAK
4 227.88 28.60 46.00 -17.40 42.01 16.03 2.23 31.7%6 0.9  -- -- PEAK 4 11730 30.28 43.50 -13.22 43.06 17.40 1.65 31.91 0.8  -- -- PEAK
5 480.68 37.69 46.00 -8.31 42.60 23.66 3.15 3177 @1  -- -+ PEAK 5 159.98 32.97 43.50 -10.53 46.35 16.5 1.9 31.89 6.1  -- - PEAK
6 915.20 115,69 ------ ------ 112,86 29.41 4.20 30.97 0.19 134 349 PEAK 6 320.63 29.96 46.00 -16.64 39.54 19.50 2.60 31.81 0.13  -- - PEAK
7 981,57 36.16 54.00 -17.84 31.35 30.57 4.36 30.35 0.3 - -- PEAK 7 915.20 105,38 ----en -oueen 102,55 29.41 4.20 30.97 0.19 201 271 PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
agLevel (dBuVim) 4agLevel (dBuVim)
1 1
1 ‘ ‘ 1
. ; .
| PEAK 74 PEAK 74
:j VG 54 VG 54
5 i A
LIPSO L g SN
- P ey "
" td I
Peak » »
Avg 1 280, 4500, 5400, 8200, 10000 1 280, 4500, 5400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Site + 03CH13-HY Site + 03CH13-HY
Condition: PEAK 74 3 HORN_91200_1326 HORIZONTAL Condition: PEAK 74 3 HORN_91200_1326 VERTICAL
Linit Read  Ant (able Preamp Aux APos TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Miz dBuV/m dBuV/m  dB dBV dB/m B B B cm deg Miz dBuV/mdBuV/m  dB dBuV dB/m B 8 B m deg
1 2782.80 43.32 74.00 -30.68 64.53 28.40 7.27 5.9 @.41 112 97 PEAK 1 2782.80 41.21 74.00 -32.79 62.42 28.40 7.27 57.29 0.41 400 178 PEAX
2 27880 40.42 54.00 -13.58 6163 28.40 7.27 57.23 0.41 112 97 AVERAGE 2 278280 36.99 54.00 -17.01 56.20 28.40 7.27 57.23 0.41 400 178 AVERAGE
3 310.40 36.61 7400 3.9 5619 29.94 §.43 SB.47 852 - - PEX 3 310.40 36.06 7400 -37.04 S5.64 2.94 §.43 SB.47 852 -- - PEX
4 4633.00 39.34 74.00 -34.66 55.50 3199 9.3 S7.81 0.38 - -- PEN 4 4638.00 35.18 74.00 -35.82 54.34 3199 9.3 S7.81 0.38 - -- PEN
5 7420.80 44,37 74.00 -29.63 52.85 36.56 12.03 57.58 @.51 - -= PEAK 5 7420.80 44,32 74.00 -29.68 52.80 36.56 12.83 57.58 .51 - -= PEAK
6 B8348.40 44.04 74.00 -29.96 50.46 37.10 12.73 56.71 @.46 - == PEAK 6 B8348.40 44.10 74.00 -29.90 50.52 37.10 12.73 56.71 @.46 - -- PEAX
TEL: 886-3-327-0868 Page Number 1 C6 of C7
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Pol. Horizontal Vertical
15glevel(6Buvim) ‘ ‘ ‘ 15glevel (6Buvim)
131 t 131
7 |
1 12 ‘ ‘ T
"lﬂ "l: ‘
| ) | o)
I ‘ I
e TR T S remen
QP/ y LN & ‘ " v{’ \I\AM st |
Peak 0 . 4, 612, 806 1000 0 . 4, 612, 806 1000
Frequency (MHz) Frequency (Mz)
Site @ @3CHI3-HY Site @ @3CHI3-HY
Condition: QP 3w BILOG 46103 HORTZONTAL Condition: QP 3 BILOG 40103 VERTICAL
Linit Read Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
T WodW/mdWa B cBW d/n 8 @8 B deg T WedW/mdWa B B d/n 8 @8 B deg
1 4067 2.5 40.00 -10.75 40.91 19.16 1.03 31.98 @13 .- -- PEAK 1 3873 32.80 40.00 -7.20 43.29 2.3 1.81 3.9 .13 100 205
2 7850 28.51 40.00 -11.49 45.77 13.20 1.40 31.92 0.6 - -- PEAK 2 7268 33.90 40.00 -6.10 5174 12.63 137 31.91 0.7 - -- PEA
3 150.98 27.04 43.50 -16.46 40.42 16.50 1.9 31.89 @11 - -- PEAC 3 7462 33.85 40.80 -6.15 5151 12.79 139 31.99 0.6 -  -- PEAC
4 293.84 2745 46.00 -18.55 37.44 19.18 250 3180 013  -- - PEAK 4 1827 2.3 43.50-14.27 42.84 17.37 165 3191 0.88 -+ -- PEAC
5 320,03 33.00 46.00 -13.00 4258 19.50 2.60 3181 @13 .- -- PEAK 5 23952 27.59 46.00 -18.41 3978 17.24 2.28 3174 @1 - -- PEAK
6 48008 36.32 46.00 -9.68 41.23 23.60 3.15 3177 @1 - - PEAK 6 320,03 27.50 46.00 -18.50 37.08 19.50 2.60 31.B1 @.13 - -- PEAK
T 927.60 115,42 <-eeen weeen 1195 29.90 4.23 30.86 0.20 100 14 PEAK 7 927.60 108.10 ---o-n <eeen 104.65 29.89 4.23 30.87 0.20 208 260 PEAK
TEL: 886-3-327-0868 Page Number : C7of C7
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Appendix D. Duty Cycle Plots

Duty :
Band Cycle(%) T(us) 1/T(kHz) [VBW Setting
LFR 34.43 12600 0.08 100Hz

sanen 10 9B

#ideo BW 8.0 MHz Span 0 Hz
Sweep 100 ms (1001 pts)

Function  Function Width  Function Value

RIECEEE

—THE END——
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